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FACULTY OF ENGINEERING
/ CHULALONGKORN UNIVERSITY
‘sz DRY DENSITY TEST OF LIGHTWEIGHT CONCRETE

Specimen from : UFHN aminaounia §1ia Date : November 21, 2012
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Specimen description : ADUNTANIAIUT Smartblock YUIAANUWUT 7.5 . (Assist. Prof. Dr. d/hatpan Chintanapakdee)

(The test are good only for those specimens tested.)

Size of Specimen Volume Weight Dry Density
No. Width Length Thickness (cm’) (kg) (kg/m’)
(cm) (cm) (cm)

1 7.39 7.34 7.40 401.0 0.224 560

2 7.43 7.44 7.49 414.0 0.230 556

3 7.55 7.55 7.33 417.0 0.232 558

4 7.43 7.43 7.40 408.0 0.233 572

5 7.43 7.48 7.31 406.0 0.230 568
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